\N\RONME
«© "

wy
5‘\

QEPARTH
#01193)0%

STATE OF MAINE
DEPARTMENT OF -
ENVIRONMENTAL PROTECTION -

e op w®

PAUL R. LEPAGE - PAUL MERCER
GOVERNOR - COMMISSIONER

October 19, 2016

Mr. Scott M. Firmin, P.E.

Portland Water District

225 Douglass St., Box 3553

Portland, ME. 04104

sfirmin@pwd.org Sent via electronic mail
Delivery confirmation requested

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0102121
Maine Waste Discharge License (WDL) Application #W006751-6C-J-R
Proposed Draft MEPDES Permit - Renewal

Dear Mr. Firmin:

Attached is a proposed draft MEPDES permit and Maine WDL which the Department proposes
to issue for your facility as a final document after opportunity for your review and comment. By
[...]
\Y 1,2-DICHLOROPROPANE 6
1,2-TRANS-DICHLOROETHYLENE (1,2-
V trans-dichloroethene) 5
1,3-DICHLOROPROPYLENE (1,3-
\ dichloropropene) 5
\ 2-CHLOROETHYLVINYL ETHER 20
\Y ACROLEIN NA
\ ACRYLONITRILE NA
\Y BENZENE 5

Revised July 1, 2015

Page 3

DEPLW 0740-H2015



Printed 11/17/2015 Maine Department of Environmental Protection
WET and Chem
This form is for reporting laboratory data and facility information. Official compliance reviews will be done by DEP.

BROMOFORM

CARBON TETRACHLORIDE

CHLOROBENZENE

CHLORODIBROMOMETHANE

CHLOROETHANE

CHLOROFORM

wlajalw|o oo

DICHLOROBROMOMETHANE

ETHYLBENZENE

=
o

METHYL BROMIDE (Bromomethane)

METHYL CHLORIDE (Chloromethane)

< L LKL ILIKLKILK LKL

[ [&][4)]

METHYLENE CHLORIDE

TETRACHLOROETHYLENE
(Perchloroethylene or Tetrachloroethene)

)]

<<

TOLUENE 5

TRICHLOROETHYLENE
\ (Trichloroethene) 3

Vv VINYL CHLORIDE 5

Notes:
(1) Flow average for day pertains to WET/PP composite sample day.

(2) Flow average for month is for month in which WET/PP sample was taken.
(3) Analytical chemistry parameters must be done as part of the WET test chemistry.

(3a) Cyanide, Available (Cyanide Amenable to Chlorination) is not an analytical chemistry parameter, but may be required by certain discharge permits .
(4) Priority Pollutants should be reported in micrograms per liter (ug/L).
(5) Mercury is often reported in nanograms per liter (ng/L) by the contract laboratory, so be sure to convert to micrograms per liter on this spreadsheet.

(6) Effluent Limits are calculated based on dilution factor, background allocation (10%) and water quality reserves (15% - to allow for new or
changed discharges or non-point sources).

(7) Possible Exceedence determinations are done for a single sample only on a mass basis using the actual pounds discharged. This
analysis does not consider watershed wide allocations for fresh water discharges.

(8) These tests are optional for the receiving water. However, where possible samples of the receiving water should be preserved and saved
for the duration of the WET test. In the event of questions about the receiving water's possible effect on the WET results, chemistry tests
should then be conducted.

(9) pH and Total Residual Chlorine must be conducted at the time of sample collection. Tests for Total Residual Chlorine need be
conducted only when an effluent has been chlorinated or residual chlorine is believed to be present for any other reason.

Comments:

Revised July 1, 2015 Page 4 DEPLW 0740-H2015



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND
WASTE DISCHARGE LICENSE

PROPOSED DRAFT FACT SHEET

Date: October 19, 2016

MEPDES PERMIT: MEO0102121
WASTE DISCHARGE LICENSE:  WO006751-6C-J-R

NAME AND ADDRESS OF APPLICANT:
PORTLAND WATER DISTRICT
225 DOUGLAS STREET, P.O. BOX 3553
PORTLAND, MAINE 04104

COUNTY: CUMBERLAND

NAME AND ADDRESS WHERE DISCHARGE OCCURS:

488 SPURWINK AVENUE
CAPE ELIZABETH, MAINE 04107

RECEIVING WATER / CLASSIFICATION: PEABBLES COVE/CLASS SB

COGNIZANT OFFICIAL AND TELEPHONE NUMBER:

MR. SCOTT FIRMIN, PE

DIRECTOR OF WASTEWATER SERVICES
PORTLAND WATER DISTRICT

(207) 774-5961 ext. 3077

sfirmin@pwd.org



mailto:sfirmin@pwd.org

ME0102121 Proposed Draft FACT SHEET Page 2 of 18
WO006751-6C-J-R

1. APPLICATION SUMMARY

a. OnJune 21, 2016, the Department of Environmental Protection (Department) accepted as
complete for processing an application from the Portland Water District (PWD/Permittee)
for renewal of combination Waste Discharge License (WDL) # W006751-6C-H-R / Maine
Pollutant Discharge Elimination System (MEPDES) permit # ME0102121, which was
issued by the Department on December 5, 2011 for a five-year term. The 12/5/11 permit
authorized the monthly average discharge of an unspecified quantity of secondary treated
wastewater from a publicly owned treatment works (POTW) to Peabbles Cove, Class SB,
in Cape Elizabeth, Maine.

2. PERMIT SUMMARY

a. Terms and conditions

This permitting action is different from the December 5, 2011 permit in that it:

1. Eliminates the waiver for percent removal requirements for biochemical oxygen
demand (BOD:s) and total suspended solids (TSS) when influent strength is less
than 200 milligrams per liter (mg/L);

2. Eliminates stipulations associated with Special Conditions K. Asset Management
Program (AMP) and L.Repair and Replacement Reserve Accérwant the
previous permit, as the terms of those conditions have been fulfilled;

3. Reduces the monitoring and reporting requirement for BODs and TSS from 1/Week
to 2/Month;
4. Amends the whole effluent toxicity (WET) screening monitoring period from 12

months prior to permit expiration to 24 months prior to permit expiration;

5. Amends the WET surveillance monitoring period to years 1, 2, 3, and 5 of the term
of the permit; and

6. Incorporates an Industrial Waste Survey (IWS) into Special Condition D.
Limitations for Industrial Users

b. History: The most recent relevant licensing and permitting actions include the following:

September 3, 1986The Department issued WDL #W006751-46-A-N for a five-year term.
This was the original WDL for the newly constructed waste water treatment facility.

September 19, 1995The U.S. Environmental Protection Agency (USEPA) issued
National Pollutant Discharge Elimination System (NPDES) permit #ME0102121 for a five-
year term.



ME0102121 Proposed Draft FACT SHEET Page 3 of 18
W006751-6C-J-R

2. PERMIT SUMMARY (cont’d)

May 28, 1996- The Department issued WDL renewal #W006751-59-B-R for a five-year
term.

May 23, 200G- The Department administratively modified WDL #W006751-59-B-R by
establishing interim average and maximum concentration limits for mercury.

January 12, 200% The State of Maine received authorization from the USEPA to
administer the NPDES permitting program. From that date forward, the permitting program
has been referred to as the MEPDES permit program and permit #ME0102121 (same as the
NPDES permit number) has been used as the primary reference number for the PWD
facility.

December 17, 2004 The Department issued combination MEPDES permit
#ME0101212/WDL #W006751-5L-C-R for a five-year term.

July 5, 2006- The Department issued combination MEPDES permit #ME0102121/WDL
#W006751-5L-D-R for a five-year term.

December 10, 2008 The Department modified MEPDES permit #ME0102121/WDL
#W006751-5L-D-R to acknowledge the existence of an unpermitted bypass pumping
system at a major pump station operated by the permittee; established a schedule of
compliance for the completion of the Phase | upgrade project to eliminate/mitigate the
pump station bypass operation; increased the BOD5 and TSS monthly average and weekly
average mass limitations based on the permittee’s original dry weather design flow of 0.52
MGD; modified the existing monthly average flow limitation of 0.499 MGD to “Report”
only, given the extended wet weather flow events; modified the daily maximum mass
limits for BOD5 and TSS to “Report” only; modified the expiration date from July 5, 2011
to September 30, 2011, which is the completion date for the Phase I upgrade project. The
modification was assigned WDL #W006751-5L-E-M.

January 12, 2016 The Department modified Special Condition O, Schedule of
Compliancein MEPDES permit #ME0102121/WDL W006751-5L-D-R. The modification
eliminated references to past due schedule items and modified the date by which to
commence construction of the permittee’s Phase | upgrade from April 30, 2010 to
September 30, 2010. The modification was assigned WDL #W006751-6C-F-M.

December 22, 2010 The Department modified MEPDES permit #ME0102121/WDL
WO006751-5L-D-R by establishing special conditions for the permittee to establish and
implement an Asset Management Program and a Repair and Replacement Reserve
Account. The modification was assigned WDL # W006751-6C-G-M.



ME0102121 Proposed Draft FACT SHEET Page 4 of 18
WO006751-6C-J-R

2. PERMIT SUMMARY (cont’d)

July 5, 2011 The permittee submitted a timely application for renewal of MEPDES
permit #ME0102121/WDL WO006751-5L-D-R subsequently modified on December 10,
2008, December 8, 2010 and December 22, 2010. The application was accepted as
complete on July 7, 2011 and assigned WDL # W006751-6C-H-R.

December 5, 2011 Fhe Department issued combination MEPDES permit #ME0102121/
WDL #W006751-6C-H-R for a five-year term.

June 17, 2016 The permittee submitted a timely and complete General Application to the
Department for renewal of the December 5, 2011 permit (including subsequent minor
permit revisions and permit modifications). The application was accepted for processing
on June 21, 2016 and was assigned WDL #W006751-6C-J-R / MEPDES #ME0102121.

c. Source Description: The permittee treats domestic and commercial sanitary wastewater
from approximately 3,100 customers in the Town of Cape Elizabeth, Maine. There are no
significant industrial contributors or industries with industrial pretreatment requirements
connected to the collection system. The collection system is approximately 7.67 miles
long, has 13 pump stations, is 100% separated and has no combined sewer overflow points.
The permittee supplied the following description of recent upgrades to the system in the
application as follows:

“During the past permit cycle, the facility experienced a major upgrade that
increased the instantaneous plant capacity to 2.75 mgd to allow this flow to receive
secondary treatment and disinfection. This eliminated an original bypass pump
station that diverted flow during peak wet weather events. The influent pump
station, influent screen, process piping, disinfection system, plant control system,
RAS pumps, emergency power, and effluent pumps were included in the plant
upgrade. The upgrade did not affect the rated daily capacity of 0.52 mgd. The
control system upgrade has significantly improved operation of the facility.”

The applicant also noted that at the time of applying for permit renewal, the replacement of
approximately 2,000 feet of the force main from the Peabbles Cove Pump Station had
begun.

The permittee is not permitted to accept transported wastes.

A map showing the location of the facility and the receiving water is included as Fact Sheet
Attachment A.



ME0102121 Proposed Draft FACT SHEET Page 5 of 18
WO006751-6C-J-R

2. PERMIT SUMMARY (cont’d)

d. Wastewater Treatment: The permittee provides a secondary level of treatment via a bar
screen, grit removal, two oxidation ditches (each with a volume of 200,000 gallons) with
mechanical aeration, two secondary clarifiers (each 50 feet in diameter and 11 feet deep), a
disinfection system utilizing sodium hypochlorite and a dechlorination system utilizing
sodium bisulfite. Disinfection is accomplished by injecting sodium hypochlorite into the
effluent force main and the 2.5-mile long piping is utilized for chlorine contact purposes.

The outfall pipe is a ductile iron pipe measuring 18 inches in diameter fitted with a 90°
elbow that necks the pipe down to 12 inches in diameter. The permittee’s facility
discharges via a 12” diameter pipe that extends out into the receiving water such that there
is approximately 4 feet of water over the top of the pipe at mean low water and 13 feet of
water over the top of the pipe at mean high water.

See Attachment B of this Fact Sheet for a facility schematic.
3. CONDITIONS OF PERMIT

Conditions of license88 M.R.S. § 414-A, requires that the effluent limitations prescribed for
discharges, including, but not limited to, effluent toxicity, require the application of best practicable
treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters
attain the State water quality standards as described in Maine's Surface Water Classification
System. In addition, Certain deposits and discharges prohibita8IM.R.S. § 420 and Department
rule Surface Water Toxics Control Progra®6;096 CMR 530 (effective March 21, 2012), require
the regulation of toxic substances not to exceed levels set forth in Surface Water Quality Criteria
for Toxic Pollutants06-096 CMR 584 (effective July 29, 2012), and that ensure safe levels for the
discharge of toxic pollutants such that existing and designated uses of surface waters are
maintained and protected.

4. RECEIVING WATER QUALITY STANDARDS
Classification of major river basin88 M.R.S. § 469(1) classifies the estuarine and marine
waters lying within the boundaries of Cumberland County and that are not otherwise classified

as Class SB waters. Standards for classification of estuarine and marine waBS#1.R.S. §
465-B(2) describes the standards for Class SB waters.

This space intentionally left blank.



ME0102121 Proposed Draft FACT SHEET Page 6 of 18
WO006751-6C-J-R

5. RECEIVING WATER QUALITY CONDITIONS
The State of Maine 2012 Integrated Water Quality Monitoring and Assessment ,Report

prepared by the Department pursuant to Sections 303(d) and 305(b) of the Federal Water
Pollution Control Act lists the following discharges as such:

Cape Elizabeth (as it refers to the Portland Water District wastewater facility) is listed as
Category 4-A: Rivers and Streams with Impaired Use. Total Maximum Daily Load (TMDL)
Completed (Waterbody ID 804-7). The cause of the impaired use in bacteria from combined
sewer overflows (formerly Category 5-B-2). The statewide Maine Bacteria TMDL was
approved by the USEPA in 2009 with the goal for attainment in the affected waterbody as
sewer separation.

Category 5-D: Estuarine and Marine Waters Impaired by Legacy Pollutail estuarine and
marine waters capable of supporting American lobster are listed in Category 5-D, partially
supporting fishing ("shellfish™ consumption) due to elevated levels of polychlorinated
biphenyls (PCBs) and other persistent, bioaccumulating substances in lobster tomalley.

The Maine Department of Marine Resources (MEDMR) Pollution Area #13 (See Attachment
D of this Fact Sheet) Western Casco Bay and Islands (Cape Elizabeth to Falmbstiithe
area where the discharge is located as prohibited to the harvesting of shellfish. The MEDMR
closes or restricts areas based on ambient water quality data that indicate the area did not meet
or marginally met the standards in the National Shellfish Sanitation Program. In addition,
MEDMR closes areas by default in the vicinity of outfall pipes associated with treated sanitary
wastewater discharges in the event of a failure of the disinfection system.

The Department has no information that the discharge from the permittee, as conditioned,
causes or contributes to non-attainment of applicable Class SB water quality standards.

6. EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS
a. Flow: The previously established reporting condition for monthly average and daily
maximum discharge flow (in million gallons per day, or MGD) is being carried forward in

this permitting action.

The Department reviewed 50 Discharge Monitoring Reports (DMRs) that were submitted
for the period of January 1, 2012 through March 1, 2016. A review of data indicates the

following:
Flow
Value Limit (MGD) Range (MGD) Mean (MGD)
Monthly Average Report 0.15-0.62 0.3
Daily Maximum Report 0.19-1.90 0.5




ME0102121 Proposed Draft FACT SHEET Page 7 of 18
WO006751-6C-J-R

6. EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS (cont’d)
b. Dilution Factors: The Department established applicable dilution factors for the discharge in

accordance with protocols established in Surface Water Toxics Control Prograds-096 CMR
530 (last amended March 21, 2012). Dilution factors for the facility are as follows.

Using plan and profile information previously submitted to the Department by the permittee
and the CORMIX model, the Department has determined the dilution factors for the
discharge of 0.52 MGD from the wastewater treatment facility are as follows:

Acute = 17.4:1 Chronic = 74.8:1 Harmonic mean = 224:1

The harmonic mean dilution factor is approximated by multiplying the chronic dilution
factor by three (3). This multiplying factor is based on guidelines for estimation of human
health dilution presented in the USEPA publication, “Technical Support Document for